1
2
3
4
5
6
7
1
Part reference: 103608

Crankcase Type 1

2
Part reference: 102980

Fitting M18x1.5×14

3
Part reference: 100454

Seal 18x22x1.5 Al

4
Part reference: 100466

Bolt M8x70 10.9

5
Part reference: 103976

Crankcase Type 2

6
Part reference: 401291

Fitting M18x1.5×18

7
Part reference: 100467

Bolt M8x90 10.9

Crankcase – Case (2)

PositionPart referenceDescriptionBuy
1103608Crankcase Type 1
2102980Fitting M18x1.5×14
3100454Seal 18x22x1.5 Al
4100466Bolt M8x70 10.9
5103976Crankcase Type 2
6401291Fitting M18x1.5×18
7100467Bolt M8x90 10.9